(. LOMBARDIN&w: 5.0

A KOHLER. COMPANEngine: 15LD 400 Drawing: E

FUEL SYSTEM
POS. |CODE DESCRIPTION Qty

1 8103.323 fuel tank 0
2 9043.096 tank cap 1
3 B240.164 nut M 8 2
4 Y7701.154 rubber washer 2
5 B8527.509 spacer 2
6 J670.118 washer 2
7 Y7701.154 rubber washer 2
8 ©375.872 fuel pipe 5X10 mm. 250 1
9 B630.113 clamp CE 09 2
10 9375.872 fuel pipe 5X10 mm. 250 1
10 9376.198 fuel pipe 5X10 mm. 90 1
11 B3630.163 clamp 2
12 «————- » injector top plate 0
15 5010.054 injector 15LD 400 1
15 5010.0606 injector 15LD 400 (EPA) 1
16 2527.092 hose connector 1
1l 2527.094 hose connector (red) 1
l16a 7301.052 union 1
17a 7270.239 banjo union diam. 6 1
18 9376.029 high press.pipe 1
19 4670.062 copper gasket diam. 6,2 X 10 X 1,5 2
20 1901.171 bolt 1
20 J260.053 connection EPA version 1
21 6531.562 nozzle 15LD 400 1
21 6531.643 nozzle 15LD 400 (EPA) 1
22 4670.099 copper gasket 1,00 1
23 9730.301 screw M 6 X 20 2
24  $£590.359 injection pump 1
25 4580.180 gasket 0,38 1
26 9730.319 screw M 6 X 12 1
27 B6l7.197 fuel filter clamp 1
28 B730.096 fuel filter 1
28a B730.121 fuel filter 1
28b 3730.122 fuel filter for oil alert device 1
29 7670.118 washer 2
30 T7701.154 rubber washer 2
32 9375.872 fuel pipe 5X10 mm. 250 1
33 B240.164 nut M 8 2
34 7701.154 rubber washer 2
36 9375.872 fuel pipe 5X10 mm. 250 1
39 7260.057 union for engine EPA version 1
40 6000.113 adjustment cup violet 4,00 1
40 6000.114 adjustment cup white 4,10 1
40 6000.115 adjustment cup yellow 4,20 1
40 6000.116 adjustment cup orange 4,30 1
40 6000.117 adjustment cup light blue 4,40 1
40 6000.118 adjustment cup green 4,50 1
40 6000.119 adjustment cup blue 4,60 1
40 6000.120 adjustment cup red 4,70 1
40 6000.121 adjustment cup grey 4,80 1
40 6000.122 adjustment cup violet 4,90 1
40 6000.129 adjustment cup light grey 5,00 1
40 6000.130 adjustment cup brown 5,10 1

printed by LOMBARDINI: 29/03/2018 -

1




Group: 15LD
Engine: 15LD 400 Drawing: E

FUEL SYSTEM
POS. |CODE DESCRIPTION Qty
41 7215.133 push rod 1
42  7625.303 washer diam. 6,5 1
43 9765.182 screw M 6 X 1 1
44 B527.419 spacer 2
45 B8630.163 clamp 1
46 B8630.050 clamp diam.10-12,5 1
46 B630.159 clamp diam.10-12,5 1
48 B8630.113 clamp CE 09 1
49 9732.084 screw M 6X12 2
49 9790.028 screw M 5 X 10 2
50 1901.167 union bolt M10 1
54 4670.059 copper gasket 2
56 7625.007 washer diam. 6 2
58 8510.145 bracket 1
58a 8510.149 electrovalve support 1
59 B8630.163 clamp 2
60 9375.196 fuel hose 1
6l ©375.872 fuel pipe 5X10 mm. 250 1
62 7270.104 banjo union diam.10 1
76 9672.154 delivery valve mmc 21 1
77 B3630.050 clamp dia 9-11 2
78 «K————— » fuel hose ass.y 0
81 9732.078 screw M 6 X 25 1
82 T7625.092 washer diam. 6,5 1
83 8545.793 bracket 1
86 «————— » cartridge guide 0
97 J270.104 banjo union diam.10 1
97 7270.138 banjo union diam.10 2
98 1901.030 union bolt M 10 2
99 9732.092 screw M 8 X 18 2
99a ©780.008 stud M 8 X 20 (32) 2
100 6585.096 feed pump 1
100a «————-— » feed pump 0
101 1200.087 O ring 3150 1
102 4670.059 copper gasket diam.10 2
104 7200.735 feed pump rod 1
105 3587.115 el.valve 24V on engine 1
105 3587.138 electro-valve 12V antireverse 1
106 «————— » hose connector 0
109 2185.950 wire mm 2000 1
110 2185.896 wire from pressure switch oil to electro-valve 1
111 «————— » hose connector 0
125 2471.006 collar 1
126 &«————— » bracket - never mounted 0
126a 614R.037 safety plate 1
129 3240.164 nut M 8 2
130 7555.029 washer diam. 8 2
142 8510.165 engine liftiing eye 1

printed by LOMBARDINI: 29/03/2018 -

2




Engine: 15LD 400 Drawing: E

».- 15LD 400
08a 46 32.° e

0 serbatoio
-7 60 ) TP tipo vecchio

1

old type
fuel tank

@
:
| 58a 3Za N\~
A Pl =
<) X

I“ ) \é _“
” P

&

printed by LOMBARDINI: 29/03/2018



